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M 55 (Test Report)

R L% 5 (Report No.): WTH23H01000585X1C H#(Date): 2023/1/30 K (Page): 1of11

ZARRAL: RSEWNRIT AR LSRIHSA R AT /1 TN RAE I 1 e B A R A 7

Applicant:  Dongguan MeiXinLong Hardware Products Co., Ltd / Shenzhen Meldlon Hardware Products Co., Ltd

AL ARSETT R AR A G 22 ok 56B ) By ARYITH 5 % X K PR BRI 44 U0 k7™ b s vt B JR2
1 [X 401

Address: Building 56B, Yi an indusrtial park, Yantian village, Feng gang towm, Dongguang / 401, 1 Area , Building
B, the center of Shenzhen famous brand industry product, Baoyuan Road ,Bao an District Shenzhen

¥ 15 B (Sample Information):

FE i % FR(Sample Name): 152 I 5 2L 51 (Please refer to following page(s).)»

F i 85 (Sample Model): 152 I J5 2L 71 (Please refer to following page(s).)»

F£ &4 5T (Sample Material): 152 I J5 2L 71 (Please refer to following page(s).)»

ZF6 H #H(Sample Received Date):  2023/1/3

¥ H 3(Testing Period): 2023/1/3 - 2023/1/7

R 25 B (Test Result): 1152 ILJ5 2 1 (Please refer to following page(s).)-

K Z 5K (Test Requested): % (Conclusion)

MRAE % R, ZHERR P RoHS 54 2011/65/EU K IHABITHE4 EU 2015/863, K illff k1K)
L BB Ry ANER . ZIRECE. £ T KRF. DBP. BBP. DEHP. DIBP [ &(As specified
by client, to determine the Pb, Cd, Hg, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP content in & ¥ (PASS)
the sample with reference to EU RoHS Directive 2011/65/EU and its amendment Directive EU
2015/863.).

2V ESEIN
Signed for and on behalf of HCT

g LA pricheo! Hoay

3% i B Michael Huang
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R 25 (Test Report)

M E SRS (Report No.): WTH23H01000585X1C

H #i(Date): 2023/1/30

TU#(Page): 2of11

¥ 5 Z #R (Sample Name) ¥ B -5 (Sample Model) ¥ 44 5 (Sample Material)
5% JYP Z546 A Qe B s PPA
9% i 1 1-FL YR PIN JYP Z%4d Fr s e s C18400
HAE T 2-HR. {55 PIN JYP Z%4d v s I8 C5191
LB b 1 3-FL YR PIN. [ 2 Al JYP 254 s IR s C2680
HL8E i1 4-5 5 PIN JYP 254 s IR 48 H70
LB i1 5-FEJR PIN JYP 254 s e 48 C1100
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R L% 5 (Report No.): WTH23H01000585X1C H#(Date): 2023/1/30 T #(Page): 3of11

R 25 B (Test Result(s)): FLA7(Unit): mg/kg
& Ko ik % & | EURoHS Directive
w3 E (Test Method/ o |(Content) | 2011/65/EU and its

(Test Items) ) (MDL) 1 amendment Directive
EU 2015/863
£+ Lead(Pb) IEC 62321-5:2013. 2 N.D. 1000
% Cadmium(Cd) ICP-OES/AAS 2 N.D. 100
IEC 62321-4:2013
7k Mercury(Hg) +AMD1:2017. 2 N.D. 1000
ICP-OES
IEC 62321-5:2013/
. , IEC 62321-7-2:2017.
7511 4% Hexavalent Chromium(Cr(VI)) A A 8 N.D. 1000
UV-VIS

—RIEZE Mono-bromobiphenyl 5 N.D.

“RIEZ Di-bromobiphenyl 5 N.D.

—JRIER Tri-bromobiphenyl 5 N.D.

VUL K Tetra-bromobiphenyl 5 N.D.

TL{REEZ Penta-bromobiphenyl 5 N.D. _

NIRIEZR Hexa-bromobiphenyl 5 N.D.

HIREXPE Hepta-bromobiphenyl 5 N.D.

J\UIRBEZE Octa-bromobiphenyl 5 N.D.

JLIRECAR Nona-bromobiphenyl 5 N.D.

+RIEZ Deca-bromobiphenyl 5 N.D.

%]ﬁﬂj&zj l“’olybromlnated'Blphenyls(PBBs) - — N.D. 1000

— R —ZX[i¥ Mono-bromodiphenyl ether GC-MS 5 N.D.

IR — KM Di-bromodiphenyl ether 5 N.D.

— R — 2Kk Tri-bromodiphenyl ether 5 N.D.

POYR — 2Kk Tetra-bromodiphenyl ether 5 N.D.

T17R — KMk Penta-bromodiphenyl ether 5 N.D. o

75NIR 2Kk Hexa-bromodiphenyl ether 5 N.D.

R — K Hepta-bromodiphenyl ether 5 N.D.

J\IR — KMk Octa-bromodiphenyl ether 5 N.D.

JUIR 2% Nona-bromodiphenyl ether 5 N.D.

+JR — 2Kk Deca-bromodiphenyl ether 5 N.D.

LB & &

Polybrominated Diphenyl Ethers(PBDEs) ik

B 70T K
HARFIRAF
wEEME
SRR B AAIRA 7 PRI R B BT (KB 300 5 12, 2/, 38 (RIETAL B WY 55
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R L% 5 (Report No.): WTH23H01000585X1C H#(Date): 2023/1/30 T #(Page): 40of11
& B EU RoHS Directive
. Sl 77 AN AR \
I TR H o e FIERIHER | (Content) | 2011/65/EU and its
(Test Method/ el
(Test Items) . (MDL) amendment Directive
Equipment) 1
EU 2015/863
A ""‘: ‘Q:E @‘b
R 30 N.D. 1000
Dibutyl phthalate (DBP)
Al — VA s
Al 30 N.D. 1000
Butylbenzyl phthalate (BBP) IEC 62321-8:2017,
SRR —HIR —(2-Z.% O ) GC-MS
SR AR e 30 N.D. 1000
Di-(2-ethylhexyl) Phthalate (DEHP)
A ""‘: ‘!: (=N @‘b
i al 30 N.D. 1000
Di-iso-butyl phthalate (DIBP)
. R 77 VAN 2R , EU RoHS Directive 2011/65/EU
R/ RgE| J7ER H R : o
(Test Method/ and its amendment Directive EU
(Test Items) : (MDL)
Equipment) 2015/863
Yt Lead(Pb) IEC 62321-5:2013. 1000
% Cadmium(Cd) ICP-OES/AAS 100
IEC 62321-4:2013
7k Mercury(Hg) +AMD1:2017. 2 1000
ICP-OES
R B 4 & (Content)
(Test Items) 2 3 4 5 6
Yt Lead(Pb) N.D. 41 36 32 N.D.
% Cadmium(Cd) N.D. N.D. N.D. N.D. N.D.
7k Mercury(Hg) N.D. N.D. N.D. N.D. N.D.
KT E R 75 AR FERHR | EU RoHS Directive 2011/65/EU
(;L ¢ Item) (Test Method/ (MDL) and its amendment Directive EU
est Item
Equipment) (ng/cm?) 2015/863
Y/ K IEC 62321-7-1:2015. 0.10 _
Hexavalent Chromium(Cr(VI))# UV-VIS 2

RINTTLRAS I B ARA PR A 7]
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M 55 (Test Report)

& %5 (Report No.): WTH23H01000585X1C H #l(Date): 2023/1/30 T (Page): Sofll

TS 25 5B (Result) B R
(Sample No.) (ug/cm?) (Qualitative Result)
2] N.D. FH 14 (Negative)
3 N.D. FH 14 (Negative)
4 N.D. FH 14 (Negative)
5 N.D. FH 14 (Negative)
6 N.D. FH 14 (Negative)

£ ¥E(Note):

“—>=Not regulated JCHl &

mg/kg (milligram per kilogram Z£ 3¢ % 7¢) = ppm (parts per million H /3432 )

ug/cm? (microgram per square centimeter il b, 551 75 JH K)

MDL=Method Detection Limit J5 %4 H fR

N.D.=Not Detected(less than method detection limit), ARG H NTF A HBR)

Results shown as N.D. are ignored in the sum calculation. &5 5 .7~ 4 N.D AT A B A5

The detected Chromium (Cr) content is "N.D.", therefore, the Hexavalent Chromium (Cr (VI)) content is "N.D.", No
need for validation test of the Hexavalent Chromium (Cr (VI)). A&l 194% (Cr) &&42& “N.D.” , W75 (Cr(VI)
SEME “ND.” , AFEHTANE (Cr(VI)D) BIFHIAENK.

If Chromium (Cr) content exceeds Hexavalent Chromium (Cr (VI)) method detection limit, Validation test of the
Hexavalent Chromium (Cr (VI)) is required.

A% (Cr) SEBENNE (Cr(V) THER IR, TEHIT/SME (Cr(VI) Faf .

This report replaces the report which report No. is WTH23H01000585C.

AR B AR5 40 5 WTH23H01000585C IR 15 .

4=a HAMEBEMRERT 0.13pg/em? B, FEFONBHME, BIEH SIS
b. B/ IIE N N.D.(K T 0.10pg/em? )BF, FERCAME, RIEARAI BI7S 0045
c. HANMEEIKENT 0.10pg/cm? 5 0.13pg/em? Z [BIR}, Toik B HE & B 2 7S
ERIAN [N AR FROAE it 282 T 22 7 T 2 S D 45 2R
HI T AR SRANAE ity BRI AE A 2 PR AN P 3, B 7S O B G 0 22 SRS RE AR A I AR 0 &5 7S B IR S
a. The sample is positive for Cr(VI) if the Cr(VI) concentration is greater than 0.13ug/cm?. The sample coating is
considered to contain Cr(VI);
b. The sample is negative for Cr(VI) if Cr(VI) is N.D. (concentration less than 0.10pug/cm?). The
coating is considered a non-Cr(VI) based coating;
c. The result between 0.10pg/cm? and 0.13ug/cm? is considered to be inconclusive -unavoidable coating variations
may influence the determination;

Information on storage conditions and production date of the tested sample is unavailable apd i (

s

Y T R A
HARFIRAF
wEEME

represent status of the sample at the time of testing.
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R E %S (Report No.): WTH23H01000585X1C

M 55 (Test Report)

¥ fh##i3A (Sample Description):

H #fi(Date): 2023/1/30 TUH(Page): 60f11

FF5 | HCT # 5 ID R A
(No.) | (HCT Sample ID) (Test Part Description)
1 WTH23H01000585C.1 1 EEIRR Black plastic
2 WTH23H01000585C.2 2 ResEES O Silver metal with golden plating
3 WTH23H01000585C.3 3 ResEES O Silver metal with golden plating
4 WTH23H01000585C .4 4 RELE Silver metal
5 WTH23H01000585C.5 5 ResEES R Silver metal with golden plating
6 WTH23H01000585C.6 6 ResEESEEE Silver metal with golden plating
DBP, BBP, DEHP, DIBP [l 2 &
(Test Flow Chart for DBP, BBP, DEHP, DIBP)
FE i il 2% 0 FRE o THEIEE IR
Cutting/Preparation Weigh Sample Sample solvent extraction P OIRYE/ MR AR B TR
Concentration/ Dilution
FE Ah GC-MS 7 g of Extracted solution
DATA ~ GC-MS > Filtration | °

RINTTLRAS I B ARA PR A 7]
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H #i(Date): 2023/1/30

TU#(Page): 7of11

B 8. R AR, SRR, TR _EBRENRER

FE it il % = T S FR R
Pb/Cd l i
Hg
i / e A G AT R v v 4
P iR F e/ B AR B AT & @R & B K
l s 1A VS fit
l ABS/PC/PVC HE \ 4
ik l 7k S
| TyE
v v T AR 7E 150-160°C 5%
W U5 RlK ¢ l P 9 i
l Gkl l e
] #E 60°C 44
1.DEEJ32%¢%}/JF7J?% s N TR R I AT R KRR
2 BRI | | v
v i YT T A
MR b7 1% pH R EEMIE, H
Il v UV-VIS #4T#i\
ICP-OES/AAS 4 In= R R B
v
¢ UV-VIS 43
Hds ab 2 i
i A3 HdR it
AR DL F R AR R 2 2t FEM T A T2 MO BRI T ERR AN o
PBBs/PBDEs
FE 5 1 4% > FRE » A AR RURE >
s R RV
s b e < GC-MS 73fr |« LyE <
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Test Flow Chart for Pb, Cd, Hg, Cr(VI), PBBs, PBDEs

Sample Preparation K Weigh Sample
Pb/Cd l v Cr(VI)
Hg
Acid digestion with v
microwave/hotplate Acid digestion with Nonmetallic material Metallic material
¢ microwave/hotplate
P\ 1 ABS/PC/PVC Other
Filtration —
NPTy Boiling water
| Filtration : et
v v Ultrasonic Digestion at extraction
Solution Residue ¢ dissolving 150~160C l
Solution v L
¢ Digestion by Separating to || Adding 1,5-
1.Alkali Fusion/Dry ultrasonication at obtain water diphenylcarbazide for
Ashing feP-OFR 60°C sample color development
) . ¢ [ » |
2.Acid to dissolve il l
DATA pH adjustment
! ¢ A red color indicates
ICP-OES/AAS Adding 1,5- diphenylcarbazide Lot il el
If necessary, confirm
¢ for color development ;
with UV-VIS.
DATA ‘l’
UV-VIS J
v DATA
DATA
These sample were dissolved totally by pre-conditioning method according to above flow chart(Cr(VI) test
method excluded)
PBBs/PBDEs
Cutting/Preparation »| Weigh Sample »| Sample solvent extraction »| Concentration/ Dilution of
Extracted solution
DATA - GC-MS ~ Filtration
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¥ & [t E(The photo of the sample)
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Building B, Tianji Industrial Park, Floor 1&2&3 No.30-9 Laiyin Road, Xinsheng Community, Longgang Street, Longgang District, Shenzhen, Guangdong, China
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7 B (Statement):

1.

WRYITTLRA REARA A 7 JoRB YT L X AT R AL X% 309 5 1 2. 2 2. 32 (RIETLE B #J 5D

R/ e v G YNES 2 I RNy &

This report is considered invalid without approved signature and special seal;

ZARAL L, FE S ARE RS B R PR, BT N S DT, HCT RAZ S sk,

The Applicant name and Address, the sample(s) and sample information was/were provided by the applicant who
should be responsible for the authenticity which HCT hasn’t verified;

AARE RS R (G518 AU SZIFE & 57 53

The result(s)(conclusion) shown in this report refer(s) only to the sample(s) tested;

R& HCT BHFR, AMFED RHAMR S

Without written approval of HCT, this report can’t be reproduced except in full;

7o CMA PRiRfR S RO T2 PR 2o, ARBREZES. itk SEH K, NS,

The result(s) in no CMA logo report shall only be used for client’s scientific research, teaching, internal quality
control, product research and development, etc..and just for internal reference;

A CNAS PR i “n” ARFZATINITH £ K B E CNAS AT

The “*” in CNAS logo report means that the test item(s) was (were) currently not applying for CNAS accreditation;
41 15 A5 T 4 R TR«

Decision rules used in this report:

()42 HE o 00 22 3R A7) )9 /s 4 P R 7 2 R 5

(2) a0 SR Ao I 22 3R A7) AR v A FILE 1 5 RN B335 5 T 4% BECCNAS-GLO15 15 B AN AT & 14 75 B 45 79 06.2.1
{7 L1252 (w=0) 1) — 754 € AL«

AR ()-SR EAL T B X AN .

ANEMEELE)--MFHAE L T2V X [8] BLT

(1)According to the Decision rules in the regulations/standards listed in the Test Requested;

(2)If there is no Decision rules specified in the regulations listed in the Test Requested, then according to
CNAS-GLO015 Guidelines on Decision Rules and Statements of Conformity, 6.2.1, Simple Acceptance (w=0) of The
binary Decision rule:

PASS (Accepted) - The measured value is within the tolerance interval.

FAIL (Rejected) - The measured value is outside the tolerance interval.

***Tﬁ%%?%EE(End)***
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